Test Certificate
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Determining the Static Coefficient of Friction of Ceramic Tile and
Other Like Surfaces by the Horizontal Dynamometer (Pull-Meter Method)

Date of issne : 03 July 2014
Page 1 of 1 page(s) '

[ASTM C 1028 - 07]

Casteo LRN

: CT0140626-1

Details as supplied by customer

Customer :

Address : Room 1504, 15/F., Ricky Centre, 36 Chong Yip Street, Kwun Tong, Kowlooi Contract No, :

Job Title © -
Sample Description -

Work Size : 200 mm (Length) x 200 mm (Width) x - mm (Thickness)

Type : Floor Tile
Brand: -

Customer's Ref, No, © -

Classification : —
Manufacturer ; -

Laboratory test resulis
Date sample received ; 26 June 2014

Dry condition over as-received test surface

Dhate of test 1 30 June 2014

Specimen LD, 1 2 3

Weight of heel assembly+22ks mass (W) (kg) 22304 32,304 22304

Force reading keyl 12000 1235] 11.58] 1223 1248 [ 12.61] 12.74] 12.33 | 12.79] 12.17] 11.57] 12.29
Sum of foree reading (RD) (ke 49.15 3016 48.82

Number of pulls (N) 4 4 4

Dry calibration factor (XD) 0.26

Static coefficient of friction (FD) 0.81 .82 i 0.81
FD=(RDINWIHXD {Averaze) 0.81

Wet condition over as-received test surface

Specimen LD, 1 2 3

Weisht of heel assemblvi22ke mass (W) {4 22,304 22304 22304

Foree reading tkg)l 721 ] 6391 682 ] 692 [ 639 ] 631 | 624 | 647 | 707 ] 683 ] 630 | 6.90
Sum of force reading (Rw) (ki) 27.54 ; 23,61 27.30

Number of pulls () 4 4 4

Wet calibiation factor (Xw) 3,06

Static coefficient of friction (Fw) 037 0.35 i 0.37

P R/ N W Xow {Average) (.36

Dry condition over after cleaning test surface

Specimen LD, i ] 3

Weight of heel agsembly+22ka mass (W) (g 22.304 22,304 . 22,304

Force reading G i106f 112711134 11.29] 11281032 [ 11.00] 1721 | 11.04] 11.46] 1201 ] 1143
Sum of force reading (RD) (ke 45.06 44.90 46.84

Number of pulls (N} 4 4 4

Wet calibration factor (X .26

Static coefficient of friction (£ 89.77 0.76 | 0.79
FO={RD/NWIXD {Averagel 0.77

Wet condition over after cleaning test surface

Specimen LD, i 2 3

Weioht of heel assembly+22ke mass (W3 tka) 22,304 22304 22,304

Foree reading eg) 635 1 617 | 626 ] 638 | 6.29 | 625 | 641 | 6.17 | 645 | 6.62 | 619 | 684
Sum of force reading (Rw) {key 23,16 2532 26.10

Number of pulls (8) 4 4 4

Wet calibration factor (Xw) 8,06

Static coefficient of friction {Fw) (.34 (.34 | .35
Fo=(Rw/NW)+Xw {Avyerage) (.24

Remark :
I. Test results relate only to the specimens tested.

A

Checked by : T A —

CTATTI Uy FURNE

Lahormtory Supedisor
FormNo - CTiledriatontCn T dd 034052013 ' ?
EABaEEHBZYE
FRBAELH9AE

)

7
Certified by : (ﬁ\}(‘{“‘g“wﬁﬁ{?
WONG KA MAN

End of Report

33, On Kul Street, Fanling, Hong Kong.
28A, On Chuen Street, Fanfing, Hong Kong.

Laboratory Manages

Fumnail' racien @ netvinator oren Wshsiter wwaw cosion noim hik

Tel: 2877 2138
Fax: 2677 0351



BEhBHEPOH R G
CASTCO TESTING CENTRE LTD.
Test Certificate
Determining the Static Coefficient of Friction of Ceramic Tile and
Other Like Surfaces by the Horizontal Dynamometer (Puli-Meter Method)
[ASTM C 1028 - 07]

Date of issue : 11 June 2014

Page 1 of 1 page(s) Castco LRN : CT0140526-2
Details as supplied by customer
Customer : Customer's Ref, No. : -

Address 1 Room 1504, 15/F,, Ricky Centre, 36 Chong Yip Street, Kwun Tong, Kowloot Contract No. ;=
Job Title 1 ~
Sample Description :-

Work Size : 200 mm (Length)x 200 mm (Widthyx 7 mm (Thickness) '

Type: Blocksil No Slip Floor Seal S (film only on tiles) Classification : --

Brand : -~ Manufacturer | ~

Laboratory test results

Date sample received : 26 May 2014 Date of test @ 27 May 2014

Dry condition over as-received test surface _

Specimen LD iB 2B 3B
Weight of heel assembly+22ke mass (W) kg 22.304 22.304 22.304
Force reading G| 1684116791 17.10] 1683 | 16491 16541 16.72] 16.93 | 16.58] 16.86] 16.90] 16.71
Sum of foree reading (RD) ko) £67.56 46,58 67.05
Number of pulls (N} ) 4 _ 4 4
Dry calibration Factor (XD} (.26 o

Static coefficient of friction (FI) 1.02 | 1.01 1.01
FD=(RDINW XD (Average) 101

Wet condition over as-received test surface

Specimen LD, _ B 1) 28 3B
Weisht of hee! assembly+22ke mass (W) (k) 22.304 22.304 22.304
Force reading eyl 15351 1597 15715041 1562 15441 1593 1563 | 1542 | 15.56] 15.71] 15.29
Sum of force reading (Rw) (ke 62,19 ) 62.62 61,98
Number of pulls (N} 4 i 4 4
Wet calibration factor (Xw) ] (.06

Static cocfficient of friction (Fw) .76 | 0.76 | 0.75
Py R/ NWIH Kw ) {Averaze) {.76

Dry condition over after cleaning test surface

Specimen LD, B 2B ' 3B
Weight of heel assembly-+22ke mass (W) {ke) 32304 22304 : 22304
Foree reading (k) 16391 1632 1660] 16481 16.49] 16671 16.71] 1650 1648] 16321 16901 16.74
Sum of force reading (RD) (kg) 6399 66,46 66.44
Number of pulls (N) 4 4 4
Wet calibration factor (XD 6.26

Static cocfticient of friction (FD) 1.00 | 1.06 | 1.00
FD={RDINWWXD {Averasel 1.60

Wet condition over after cleaning fest surface

Specimen LD, _ 15 _ 28 3B

Weight of heel assemblv+22ke mass (W) (ke} 22.304 22304 22.304

Foree reading () 1533115461 1532115297 1541 [1571[1539] 1548 | 15.56] 15.59 ] 1571 ] 1544
Sum of force reading (Rw) {ked 61.40 61.99 62.30

Number of pulls (N} 4 4 4

Wet calibration factor (Xw) ' (.66

Static coeificient of friction (Fw) 0.73 i 0.75 i 0.76

Pt Ru/NWi+Xw {Averase) 0.75

Remark ;

1. Test résulls relate only to the specimens tested.
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